s=aranas. FCC RF Test Report Report No. : FR372609C

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
60.0 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
40.0
30.0 1
1K
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-1 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.161 35.97 -29.46 £5.43 25.49 0.05 10.43 QP
2 0.161 17.27 -38.16 55.43 6.79 0.05 10.43 Average
3 0.169 33.67 -31.36 65.03 23.20 0.04 10.43 QP
4 0.169 17.07 -37.96 55.03 6.60 0.04 10.43 Average
5 0.216 37.04 -25.92 62.06 26.60 0.03 10.41 QF
8 0.216 27.94 -25.02 52.96 17.50 0.03 10.41 Average
7 0.234 35.63 -26.67 62.30 25.21 0.03 10.39 QP
8 0.234 25.03 -27.27 52.30 14.61 0.03 10.39 Average
9 0.440 30.85 -26.22 57.07 20.60 -0.01 10.26 QP
10 *  0.440 28B.65 -18.42 47.07 18.40 -0.01 10.26 Average
11 1.106 27.20 -28.80 B56.00 17.21 -0.11 10.10 gP
12 1.106 21.20 —24.80 46.00 11.21 -0.11 10.10 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
600 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
0.0 i)
f
30.0 ‘ o
H b
20.0- M
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Los=z Remark
WHz ~ dBuv a8 ~ dBuv _ &Buv i aE
1 0.152 35.97 -29.90 65.87 25.50 0.04 10.43 QF
2 0.152 30.77 -25.10 55.87 20.30 0.04 10.43 Average
3 0.169 33.37 -31.66 65.03 22.90 0.04 10.43 QF
4 0.169 17.77 -37.26 55.03 7.30 0.04 10.43 Average
5 0.176 34.97 -29.71 64.68 24.50 0.05 10.42 QP
8 0.176 17.07 -37.61 54.68 6.60 0.05 10.42 Average
7 0.213 34.94 -28.16 63.10 24.49 0.04 10.41 QP
8 0.213 21.04 -32.06 53.10 10.59 0.04 10.41 Average
9 0.440 30.40 -26.67 57.07 20.20 -0.06 10.26 QF
10 *  0.440 27.43 -19.64 47.07 17.23 -0.06 10.26 Average
11 1.106 28.60 —27.40 56.00 18.60 —0.10 10.10 QP
12 1.106 20.30 -25.70 46.00 10.30 -0.10 10.10 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41~42%
Test Engineer : Koi Ji
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate

Mode 1 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 1 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 1 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 1 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 1 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 1 802.11n HT40 06 2437 MCSO0 - -

2400-2483.5 1 802.11n HT40 09 2452 MCSO0 - -
Mode 12
2400-2483.5 1 802.11n HT40- 09 2452 MCSO0 - LF-
Mode 13 2400-2483.5 1 802.11n HT40 09 2452 MCSO0 - -
co-location LTE Band 14 BW=5M 1RBO QPSK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01  2389.56 42.92 54.00 -11.08 H AVERAGE Pass Band Edge

1
802.11b 01  4824.00 46.33 54.00 -7.67 \Y, AVERAGE Pass Harmonic
802.11b 06 - - - - - - - Band Edge

2
802.11b 06 = 4874.00 44.56 54.00 -9.44 \Y, AVERAGE Pass Harmonic
802.11b 11 | 2487.46 47.76 54.00 -6.24 H AVERAGE Pass Band Edge

3
802.11b 11 | 4924.00 49.24 54.00 -4.76 \Y, AVERAGE Pass Harmonic
802.11g 01  2389.82 46.38 54.00 -7.62 H AVERAGE Pass Band Edge

4
802.11g 01 | 4824.00 39.32 74.00 -34.68 H PEAK Pass Harmonic
802.11g 06 - - - - - - - Band Edge

5
802.11g 06 = 7311.00 43.07 74.00 -30.93 \% PEAK Pass Harmonic
802.11g 11 | 2483.50 49.33 54.00 -4.67 H AVERAGE Pass Band Edge

6
802.11g 11 | 7386.00 43.38 74.00 -30.62 H PEAK Pass Harmonic
802.11n HT20 | 01 @ 2389.69 46.23 54.00 -7.77 H AVERAGE Pass Band Edge

7
802.11n HT20 | 01 @ 4824.00 39.13 74.00 -34.87 H PEAK Pass Harmonic
802.11n HT20 | 06 - - - - - - - Band Edge

8
802.11n HT20 | 06 @ 7311.00 43.46 74.00 -30.54 \Y, PEAK Pass Harmonic
802.11n HT20 11 | 2483.50 49.21 54.00 -4.79 H AVERAGE Pass Band Edge

9
802.11n HT20 11 | 7386.00 43.00 74.00 -31.00 H PEAK Pass Harmonic
802.11n HT40 | 03 @ 2389.95 47.59 54.00 -6.41 H AVERAGE Pass Band Edge

10
802.11n HT40 | 03 @ 7266.00 43.28 74.00 -30.72 \Y, PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
802.11n HT40 | 06 @ 2483.74 48.46 54.00 -5.54 H AVERAGE Pass Band Edge
10
802.11n HT40 | 06 | 7311.00 43.27 74.00 -30.73 H PEAK Pass Harmonic
802.11n HT40 | 09 @ 2483.56 50.98 54.00 -3.02 H AVERAGE Pass Band Edge
11
802.11n HT40 | 09 | 7356.00 42.93 74.00 -31.07 \Y PEAK Pass Harmonic
12 802.11n HT40 @ 09 442.25 32.84 46.00 -13.16 \% PEAK Pass LF
13 802.11n HT40 | 09 @ 2483.56 50.68 54.00 -3.32 H AVERAGE Pass Band Edge
co-location  gp2 110 HT40 = 09  7356.00  43.52 7400  -3048 H PEAK Pass = Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ]
915 a5
t FCCPHRT TG td FOCPHRT T
(il i
1
bbbt st A e g Hhirgp bbb ¥
g L A P
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2377.%9 55.86 74.00 -18.14 39.63 32.36 8.82 30.95 6.0 104 360 PEAK 1 2412.00 107,87 ---svv -vnee- 91.48 3240 592 30.93 6.00 104 360 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 1389.56 42.92 54.00 -11.08 26.61 32.33 8.88 30.95 6.00 104 360 AVERAGE 1 2412.00 103,29 ---svv -enees 86,99 32.40 5.92 30.93 6.00 104 360 AVERAGE
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FCC RF Test Report

Report No. : FR372609C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
t FCPART Tt td FOCPHRT TG
(il i
1
e ™. Wl A
@8- 48
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 386,31 55.76 74.00 -18.30 39.42 32.77 8.86 30.95 6.0 263 273 PEMK 1 2412.00 105,63 ----vv -=nem- 89.24 3240 892 30.93 6.0 283 273 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 1389.17 42.85 54.00 -1L15 26,54 32.3% 8.8 30.95 6.00 263 273 AVERAGE 1 2412.00 101,08 -----v -=--=- B4.69 3240 5.92 30.93 6.00 263 273 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

Pol. Horizontal Vertical
mL&veI(ﬂBu‘ﬂm) 0 Level (dBuim)
1138 138
75 13
kl B1']
60 650
FOL PART15C AV n ; FCC PART15C (AVG)
488
Peak oy WW ’ Pl
Avg 15 32'
1 kl
163
3000 6000 9000, 12000, 15000 18000
000 G000, 000, 12000 15000, 18000 Frequency (MHz)
Frequency (MHz)
Linit Qver Read Ant CablePreamp A APos Thos
Linit Over Read At Cable Preamp  Awe APos TRos Freq level Line Limit Level Factor Loss Factor Factor Remark
frep level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dgul/mdBuv/m @B OB B B OB B o dyg
Mz dBulm B/ dB BV B B B B o deg 143400 48,37 7480 -5.63 6153 W25 1.4 6565 600 3 304 PEAC
1432400 35,90 74.00 -35.08 56.08 4.5 1.M 6565 0.0 --- PEAK 1 4524.08 46.33 54.80 -7.67 65.49 3425 12.24 65.65 @.08 300 304 AVERAGE
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Pol. Horizontal Vertical
mL&v&I(ﬂDu‘lﬁn) " Level (dBuVim)
1138 3§
13 113
w3 T i FECPARTTEC
il B0
FOC PART 150 (V5] FCC PART 15C (AVE)
0l
8 2 P RTTPR T W‘* ; v il
Peak l v it —_—— R
38 b
Avg .
163
3000 6000, 9000, 12000, 16000, 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Usit Ower Read Ant Cable Preamp  Aux APos  Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB A8 o deg
MHe dBuu/m dBuv/m 8 BV dB/m B B 0B m deg 1 487408 47.11 74.00 -26.89 66.33 34.28 12.89 65.56 .00 3@ 306 PEAC
1 487408 39.77 74.8 -34.13 09.84 3420 1.9 65.56 .8 - --- PEAK 1437400 4456 54.00 -9.44 63.83 34.20 12.89 65.56 0.8 300 306 AVERAGE
1 TAL0e 43.57 74.08 -30.43 57.65 35.80 14.95 6483 8.0 - --- PEAC 373108 43.33 74.00 -30.67 57.41 35.80 14.95 6483 0.0 - --- PEAC
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
915 a5
t FECPHRT T td FOCPHRT T
(il M;/ \"'A"\J i
M%WWW‘ (IR
448 48
Peak
33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 243446 59.02 74.00 -14.98 42.62 32.40 8.8 30.88 6.0 117 356 PEAK 1 2462.00 118,50 ----vv -=n-m- 9.1 3240 5.89 30.89 6.00 117 356 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
915 a5
83 83
(il i
FCC PART 15C (AVG) FCC PARTA5C (AVG)
[ e 1 8
Av
g 33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 48746 47.76 54.00 -6.24 3136 32.40 8.8 30.88 6.80 117 356 AVERAGE 1 2462.00 106,18 ----vv -=-om- 89.70 32.40 5.89 30.89 6.00 117 356 AVERAGE
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
915 a5
t FECPHRT T td LRI
(il MM/ \W1 i
ettt W
s s M
Peak
33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 248512 55.87 74.00 -18.13 39.47 32.40 8.8 30.88 6.0 319 B3 PEMK 1 2462.00 105,88 ----vv -=--m- B9.48 32.40 5.89 30.89 6.00 319 B3 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
. 1 ) H
Avg
33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2487.80 4510 S4.60 -B.99 28.78 32.40 6.88 30.88 6.00 319 83 AVERAGE 1 2462.00 101,23 --veev oomees B4.83 3240 .89 30.89 6.00 319 83 AVERAGE
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Pol. Horizontal Vertical
mL&veI[dDu‘lﬁn) " Level (dBuVim)
1138 3§
13 13
w3 T i FECPARTTEC
il B0
FCC PARTH5C (AVG) 4 FCC PART 15C (AVE)
88 1 | b 3 ‘ i R
Peak " meMW"' ) mt
-l ) ‘
s
Avg .
163
3000 6000, 9000, 12000, 16000, 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Usit Ower Read Ant Cable Preamp  Aux APos  Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB A8 o deg
Mz dBuu/m dBuv/m 8 BV dB/m B B 0B m deg 1 492408 50.60 74.00 -13.48 69.81 34.25 1208 65.46 .00 275 312 PEAC
1 4924.00 46,65 7480 -27.35 £5.86 34.25 1.00 65.46 0.8 - --- Pesk 1 4924.00 49.24 54.00 -4.76 68.45 34.25 12.0 65.46 0.80 275 312 AVERAGE
1 73600 43.10 74.80 -30.9 57.18 35.88 15.24 65.4 .08 - --- PEAK 3 736.00 43.74 74.00 -30.26 57.74 35.80 15.24 65.84 0.0 ---  --- PEAK
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Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVIm) 11"Le\iel (dBuVIm)
1138 1138 i
915 a5
f ROIES i S
(il i w/ \\AM i
448 LS
Peak
33 35
163 163
M 3. 216 1388, 4, Ll 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 1359.27 57.61 74.00 -16.39 4132 32.32 8.93 30.9 6.0 231 B PEAK 1 2412.00 108,44 ----vv -vneee 91.95 3240 9.02 3093 6.0 2l b PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
us 1 4Mwwﬂthhquﬂrr_w__ﬂ_m,JL_duw_wmw
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 2389.80 46,38 S4.00 -7.62 3000 3238 895 30.95 640 1l B AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
T 21200 99,20 - ooeeee 8273 1240 9.0 3093 6B 21 B AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
11nLe\ueI (dBuVIm) 11"Le\iel (dBuVIm)
1138 1138 i
915 a5
f S i S
(il i / \WM i
448 BBt HIA Rty
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 236850 57.74 74.00 -16.26 4143 3134 8.9 0.9 6.00 37 151 PEA 1 2412.00 107,05 ------ -=---- 99.56 3240 9.0 30.93 6.0 IR 151 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il i
FCC PARTASC (AVG) FCC PART15C (AVG)
us 1 4MHJ#Mf;HMJ_hfﬂpﬁpr_ﬂwﬁd_WJLﬂﬂm,*_wdﬂ
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 238657 45.87 S4.00 -3.13 2950 32.37 8.95 30.95 6.0 378 251 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
T 11200 97,61 - woeee BL13 31240 9.01 3093 6.0 378 251 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn} 1 Level (dBuVim)
1138 1134
915 a5
e ORI e ORI
650 640
FCCPART15C (AVG) FCCPART 15C (AVG)
m 0l
Peak araat?™ I i ] IES——
Avg 9 bk
163 163
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Miz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp  Awx APos TRos
frep level Line Limit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdhBNe B BN B & B & o &y
1 434.00 39.30 74.00 -34.68 5548 3405 1.4 65.65 .00 -=- PEAK 1 43400 38.40 74.00 -35.60 57.5% 34.25 1.4 65.65 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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swaran s, FCC RF Test Report

Report No. : FR372609C

Pol. Horizontal Vertical
mL&vﬁI(dDu‘lﬁn) 0 Level (dBuVim)
1138 1134
18 5
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PARTH5C (AVG) FCC PART15C (AVG)
m Loy ol 7 ‘
Peak e AL S g i T PR
o WW WW
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MddmBan B BW B & B & o by Mdlmdwn B BN B & & & a g
1 437408 39.37 74.80 -34.63 56.64 34.20 1289 65.56 0.00 --- PEAK 1 487400 39.96 74.00 -34.04 59.23 34.20 12.09 65.56 .89 ---  --- PEAC
1 73108 42.87 74.88 3113 56.95 35.80 14.95 6483 .00 --- PEAK 1 73108 43.07 7400 -38.93 57.15 35.80 14.95 6483 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C14 of C45



saranis. FCC RF Test Report

Report No. : FR372609C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
915 a5
f S i LA 1
Ll
smwwfﬂ N%WWMJ B0
Povrst s
48 A Bt
Peak
33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2486.44 6111 74.00 -12.89 44.27 32.40 9.32 30.88 6.0 153 186 PEAK 1 2462.00 118,65 ----vv -=--m- 93.92 3240 9.22 30.89 6.0 153 186 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il ]
.| FCCPARTAAC (Ave) FCC PART15C (AVG)
w 4mewﬂﬂhhptﬁ#ﬂdwrmw_meJLum_ﬁmﬁf
Av
g 33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2483.50 49.33 54.00 -4.67 32.50 32.40 9.31 30.88 6.80 153 186 AVERAGE 1 2462.00 10171 --veev oomeee B4.98 3240 9.22 30.89 6.00 153 156 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C15 of C45




SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
915 a5
t FECPHRT Tt td FOCPHRT TG
smwwwf NM%M* i
48 L L
Peak
33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 248464 58.21 74.00 -15.79 4137 32.40 932 30.88 6.0 356 6L PEA 1 2462.00 106,60 -----v -=---- 89.87 3240 9.22 30.89 6.00 356 Bl PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il ]
FCC PART 15C (AVG) FCC PARTA5C (AVG)
w 1 4MM#dwrmM_F‘erﬂMw__m_ﬁrﬂﬂJL_Mm_ﬂwwf
Av
g 33 35
163 163
o 5L 264, M6, 88, 200 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2483.60 46.88 54.00 -7.12 30.05 32.40 9.31 30.88 6.00 356 81 AVERAGE 1 600 97.47 ---eev oomeee 86.74 3240 9.22 30.89 6.00 356 81 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C45
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Report No. : FR372609C

Pol. Horizontal Vertical
1‘.,A“mel(lIBu‘ﬂm) 0 Level (dBuVim)
1138 1134
18 5
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PARTH5C (AVG) FCC PART15C (AVG)
m L § i 4
Peak b g i i e
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wodinddn & BN Bh & B B o g Modnddn 6 BN Bh & B B o g
1 452408 39.99 74.86 -34.01 59.20 34.15 1.8 65.46 6.8 - --- PEAK 1 454,00 40.69 74.80 -33.91 59.38 34.25 1.8 65.46 @.08 - --- PEAK
1 738600 43.3 74.80 -30.62 57.3% 35.88 15.24 65.4 .08 - --- PEAK 1 738608 43.16 74.80 -30.84 57.16 35.88 15.24 65.4 Q.08 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C17 of C45

TEL : +86-512-57900158
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Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
915 a5
f kP Tt i S
(il i \\‘M i
e y TN et # A "
48 LT
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 1389.56 57.95 74.00 -16.05 41.57 3.3 8.95 30.95 6.00 230 B PEAK 1 2412.00 107,18 ----vv -enee- 99.62 3240 9.01 30.93 6.0 230 b PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il i
FCC PARTC (AVG) FCC PART15C (AVG)
us 1 4MHJﬂmy“%ﬂd_mmmyﬁﬁkuwpd_ﬂJLmﬂmw_ww,ﬁ
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1238969 46,23 5400 -7.77 19.85 3238 895 30.95 6.0 10 B AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
T 21200 98,16 --vnm =oeeev BL67 1240 9.2 3093 6.0 20 B AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C18 of C45




SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
915 a5
t REGPART T td FOCPHRT T
(il 1 / \\M i
448 BB bt
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 238059 58.79 74.00 -15.21 42.44 32.36 B.94 30.95 6.0 379 252 PEMK 1 2412.00 105,80 ----vv -=--m- 89.31 3240 9.02 30.93 6.0 379 252 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 5 7
83 83
(il i
FCC PARTASC (AVG) FCC PART15C (AVG)
448 1 48.8—/’\“/—,/_,_,———J —
Av
g 33 35
163 163
M 3. 216 1388, i, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 1389.95 45.93 54.00 -B.07 29.55 32.3% 8.95 30.95 6.00 379 252 AVERAGE 1 100 96.39 --eev oomeee 7999 3240 9.02 30.93 6.00 379 252 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C45
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

Pol. Horizontal Vertical
1,mL&veI[|IB|Mm) 0 Level (dBuVim)
1138 1134
915 a5
e ORI i ORI
650 640
FCCPART15C (AVG) FCCPART 15C (AVG)
m 0l
Peak I R — J rm B
Avg 9 bk
163 163
3000 G000, 9000, 1 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp  Awx APos TRos
frep level Line Limit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdhBNe B BN B & B & o &y
1 43400 39.13 7400 -34.87 55.29 3405 1.4 65.65 .00 -=- PEAK 1 43400 39.05 74.00 -34.95 55.21 .25 1.4 65.65 0.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number 1 C20 of C45
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Pol. Horizontal Vertical
1‘.,A“Le\nzl(llBu‘ﬂm) 0 Level (dBuVim)
1138 1134
18 5
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PARTH5C (AVG) FCC PART15C (AVG)
48 7 — ; 1
Peak . i L P
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wodinddn & BN Bh & B B o g Modnddn 6 BN Bh & B B o g
1 487408 39.25 74.86 -34.75 56.52 34.20 1.9 65.56 .8 - --- PEAK 1 487480 39.68 74.80 -34.92 56.35 34.20 1.9 65.56 .08 - --- PEAK
1 736 43.13 74.80 -30.87 57.21 35.88 14.95 64.83 .08 - --- PEAK 1 73108 43.46 74.80 -30.54 57.54 35.88 14.95 64.83 .08 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C21 of C45

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
915 a5
f S i LA 1
ESIUM 1WW‘WMM~«%M .
448 L
Peak
33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2483.92 63.01 74.00 -10.99 46.15 32.40 931 30.88 6.0 151 186 PEAK 1 2460.00 109,29 ----ev -onee- 92,56 3240 9.22 30.89 6.00 151 186 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il ]
FCC PART 15C (AVG) FCC PART15C (AVG)
us 4MmJMﬂ,mhm,_uwﬁpwﬂ“"””~FJWJL_mm_wmww
Av
g 33 35
163 163
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
T 435 49.21 5400 -479 3238 32.40 9.31 30.83 6.00 151 186 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
1 246200 109,08 -----v -=--m- B335 1240 9.2 .89 6.8 151 186 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C22 of C45




SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\ueI (dBuVIm) 11"Le\iel (dBuVIm)
1138 1138 1
915 a5
w— FECPHRT T td FOCPHRT T
smmwﬁﬁ KHWWM 1 i
48 LT e
Peak
33 35
163 163
o 5L 264, M6, 88, 200 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 24%.34 58.78 74.00 -15.20 4189 32.40 9.36 30.87 6.0 357 60 PEMK 1 2462.00 105,51 ---nev oomees 88,78 3240 9.22 30.89 6.00 357 B0 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 5 “
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
w 1 4Mw*Hwﬂﬁiqd_mﬂﬂpww#_ﬁwa__FwJLHMMF_WWJH
Av
g 33 35
163 163
o 5L b4, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 48374 46.87 5400 -7.13 30.84 32.40 931 30.88 6.0 357 80 AVERAGE 1 62,00 9635 --vnev -veees 79.62 3240 9.22 30.89 6.00 357 80 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C45
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FCC RF Test Report

SPORTON LAB.

Report No. : FR372609C

Pol. Horizontal Vertical
1‘.,A“mel(lIBu‘ﬂm] 0 Level (dBuVim)
1138 1134
18 5
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PARTH5C (AVG) FCC PART15C (AVG)
. 1 : SEeES n ; o
Peak e g P IV
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Wodinddn & BN Bh & B B o g Modnddn 6 BN Bh & B B o g
1 4524.00 40.15 74.86 -33.85 99.36 34.15 12.08 65.46 @.00 == PEAK 1 452400 39.97 74.80 -34.83 59.18 34.25 12.8@ 65.46 @.0@ - --- PEAK
1 738600 43.60 74.80 -31.0@ 57.80 35.88 15.24 65.84 0.08 --- PEAK 1 738608 42.87 4.8 -31.13 56.87 35.88 15.24 65.4 .08 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C24 of C45

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Report No. : FR372609C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
915 a5
t FECPHRT Tt td FOCPHRT TG
(il 1 Mﬂ/ i
! . b b
48 48
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 1387.87 58.46 74.00 -15.54 42.88 32.3% 8.95 30.95 6.0 155 180 PEAK 1 242000 106,32 ----vv -vnem- 89.76 32.40 9.08 30.92 6.00 155 150 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik .
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
s ! 4MwWwwrﬂmhmﬂm“w»r““””””mwwa
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 2389.55 47.59 54.00 -6.41 3121 3238 8.95 30.95 6.80 155 180 AVERAGE

Linit Qver Read Ant Cable Preamp Aux APos TPos
Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
1 M08 9.86 ------ ------ 80.31 3240 9.7 30.92 .00 155 180 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C25 of C45
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Pol. Horizontal Fundamental

Ll )

1138

K FCCPART15C]

i i T

44

Peak Blank
18

163

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 49,9 5854 74.00 -15.46 4166 32.40 9.35 30.87 600 155 180 PEMK

Ll )

1138

FCC PART15C (AV),

Avg Blank

0 5 164, 6. 8. 50
Frequency (VHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
T M35 4.5 5400 675 30.42 3240 931 30.88 6.00 155 150 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C26 of C45
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Report No. : FR372609C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
f TS i e
(il i ) w/ i
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2359.61 57.55 74.00 -16.45 4126 32.32 8.93 30.96 6.0 371 248 PEMK 1 242000 103,38 ----vv -=nem- 86,75 3240 9.07 30.92 6.00 371 248 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
915 a5 1
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
448 ! 48
AV N—r"—"—/—)
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 1388.78 46.28 54.00 -7.70 29.99 32.38 8.95 30.95 6.00 371 248 AVERAGE 1 20,00 9335 -eemem ommeee 76,80 3240 9.07 30.92 6.00 371 245 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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swaran s, FCC RF Test Report Report No. : FR372609C

Pol. Vertical Fundamental

Ll )

1138

I FUPIRT

LTI

44

Peak Blank
18

163

0 5 164, 16, 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 249,32 58.9 74.00 -15.04 4208 32.40 9.35 30.87 6.0 71 248 PEMK

Ll )

1138

FCC PART15C (AV),

Avg Blank

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
124995 46,71 5400 -7.29 29.80 32.40 9.38 30.87 6.00 371 248 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C28 of C45
TEL : +86-512-57900158
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FCC RF Test Report

Report No. : FR372609C

Pol. Horizontal Vertical
mL&v&I(ﬂBu‘lﬁn) 0 Level (dBuVim)
1138 1134
18 5
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PARTH5C (AVG) FCC PART15C (AVG)
m ol ‘ m
T Ly i . A v w
Peak " 1‘“;:‘ y _“W AP sl 1
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MddmBan B BW B & B & o by Mdlmdwn B BN B & & & a g
1 434400 40.40 74.80 -33.60 59.61 3421 1219 65.61 0.00 --- PEAK 1 434400 39.80 74.00 -34.18 59.83 34.21 1219 e5.61 0.0 ---  --- PEAC
1 766.00 43.88 74.08 -30.92 57.17 35.80 1481 6470 .00 --- PEAK 176608 43.28 74.00 -38.72 57.37 35.88 1481 6470 8.0 - --- PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
915 a5
f FCPRT 1 i AT 1
(il 3 i
o H " & el U wiahyrdi bl A il
448 48
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2137370 57.44 74.00 -16.56 41.19 32.35 8.9 30.95 6.0 129 185 PEMK 1 2437.00 107,06 ----vv -=-om- 9.44 3240 913 3090 6.0 129 185 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
83 83
(il ]
FCC PART 15C (AVG) FCC PARTA5C (AVG)
a ! 4Mh*Wﬂﬂmﬂhwwmwwwﬂ”dfww_mm_wﬂf e
Av
g 33 35
163 163
M 3. 216 1388, i, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 2389.43 46,47 5400 -7.53 30.09 3238 8.95 30.95 6.8 129 185 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
1T M37.00 96,99 ---eem woeeee 8036 1240 9.14 3091 6.8 129 185 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Horizontal Fundamental

Ll )

1138

# \ FUPART

44

Peak Blank
18

163

0 5 164, 16, 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
T M2 59.53 7400 -4.47 Q.70 3240 9.31 30.88 600 129 185 PEMK

Ll )

1138

95

B3 W

FCC PART15C (AV),

Avg Blank

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
T 4374 43,46 5400 -5.54 3163 3240 9.31 30.83 6.0 129 185 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C31 of C45
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Report No. : FR372609C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
f FCPRT T i AT 1
(il i i
it el vt b ettt
48 48
Peak
33 35
163 163
M 3. 216 1388, i, Ll 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 138436 57.80 74.00 -16.20 41.43 3.7 8.95 30.95 6.0 372 251 PEN 1 237.00 104,21 --veev oomeee 87,59 3240 913 3091 6.0 372 251 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
915 a5 1
83 83
(il i
FCC PART15C (AVG)
448 ! 48.8/‘-—/’_',_’_,_)
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1238475 46,09 5400 -7.91 2972 3237 B.95 30.95 6.8 372 251 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
T U300 94,27 --seem ooeeee TR69 1240 9.1 3092 6.8 372 251 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Vertical Fundamental

Ll )

1138

FCCPART15C]

MWWWMMWM ,.1 . |
488

Peak Blank
18

163

0 5 164, 16, 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 47,64 57,74 74.00 -16.26 40.89 32.40 9.3 30.88 6.0 3T 251 PEMK

Ll )

1138

FCCPART 15C (AVG)
488 1

Avg Blank

0 5 164, 16, 8. 50
Frequency (MHz)

Linit Qver Read Ant Cable Preamp  Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 4848 46,72 5400 7.8 19.87 3240 9.33 30.83 6.8 372 251 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C33 of C45
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Horizontal Vertical
1‘.,A“Le\nzl(llDu‘ﬂm) 0 Level (dBuVim)
1138 1134
18 5
B FECPART 15 i FCPARTIEC
650 6.
FCC PARTH5C (AVG) FCC PART15C (AVG)
48 z PV sl W § e
Peak 1 PR " L -
38 : !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MddmBan B BW B & B & o by MdwmBw B BN B & & & a g
1 437400 40.33 74.00 -33.67 59.60 34.20 12.89 65.56 @.89  ---  --- PEAK 1 4874.08 39.59 74.80 -34.41 55.86 34.20 12.09 65.56 .89 ---  --- PEAC
1 TALee 43.27 74.08 -38.73 57.35 35.80 14.95 6483 8.0 - --- PEAC 1 73108 42.87 74.80 3113 S6.95 35.88 14.95 64.83 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C34 of C45

TEL : +86-512-57900158
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Report No. : FR372609C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
915 a5
f T ES i IS
(il i
! I R
s : - )
Peak
33 35
163 163
M 3. 216 1388, 4, Ll 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2137058 55.40 74.00 -18.60 39.23 32.34 8.78 30.95 6.0 116 353 PEMK 1 2462.00 106,38 ----vv -=---- 89.90 32.40 5.89 30.89 6.00 116 353 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik “
83 83
(il i
FCC PART 15C (AVG) FCC PART15C (AVG)
s i 4MﬁfMﬂiﬁﬂ_mdﬂﬁwﬁwﬂ_wwﬁ““”"“wj
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1T B389 4,11 5400 -9.89 27.84 3237 8.85 30.95 6.0 116 353 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
T 16200 96,75 --s-nm wmeee- 8035 1240 B8.89 30.89 6.0 116 353 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : C35 of C45
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Pol. Horizontal Fundamental

Ll )

1138

Y FCCPART15C]

44

Peak Blank
18

163

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 483,56 6128 74.00 -12.70 44.88 32.40 0.88 30.88 6.0 116 353 PEMK

Ll )

1138

4 FCC PART15C (AV),

Avg Blank

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 483.5 50.98 54.00 -3.02 3458 32.40 .88 30.83 6.00 116 353 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C36 of C45
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920



SPORTON LAB.

FCC RF Test Report

Report No. : FR372609C

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT 1
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
t FECPAT T td FOCPHRT T
(il i
! MM“M"/
Kool L Aebigph FTTR SPS gy A P
1] 488 M
Peak
33 35
163 163
M 3. 216 1388, 4, Ll 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 2386.83 56.68 74.00 -17.32 40.40 32.77 B.86 30.95 6.0 357 BIPEM 1 2462.00 101,08 -----v -=--=- B4.60 3240 5.9 0.9 6.0 357 B3 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
915 a5 1
83 83
(il ]
FCC PART 15 (AVG) FCC PART15C (AVG)
Av
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 138878 43.78 54.00 -10.22 27.48 32.38 8.87 30.95 6.0 357 83 AVERAGE 1 62,00 9145 ---eev oomeee 7505 3240 599 0.9 6.00 357 83 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C37 of C45

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Vertical Fundamental

Ll )

1138

i \ FUPARTC

44

Peak Blank
18

163

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 4835 56.61 74.00 -17.3% 40.21 32.40 0.88 30.88 600 357 B3 PEMK

Ll )

1138

FCC PART 15C (AVE),
488 1
e r———
Avg Blank

5

163

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 48360 46,01 54.00 -7.99 29.61 32.40 .88 30.83 6.00 357 B3 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C38 of C45
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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12

Mode Harmonic

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT 1
Pol. Horizontal Vertical
W Leve (dBuVim) o Level (dBuVim)
1138 134
i75 05
B3 FECPART B3 FEEPARTAC
650 650
FCCPART1C (AVG) FCC PART 1AC (AVG)
48 48 )
Peak J 1
25 5
Avg
163 16.3
3500 6000, 8000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
WidumBNn & BN B & B & o iy MeumBNa & BN B & B & o dy
1450000 40.99 74.00 3300 6025 3421 12,09 65.50 009 - - PEA L4000 40.05 74.00 375 W54 ML 12.08 65,50 0.00 - - PEAC
17600 ALGD TAGD L3 T3 B0 1501 G495 0.8 - - PEM 27600 4193 7A00 LT 607 .80 1501 6495 0.8 - - PEMC
mlevelidﬂnwm} mLeve\ (dBuVim|
1138 138
ik o5
3 FCC PART15C e FCCPART15C
Peak il B0
Avg FLCPART 15 V) FLCPART 4 lﬁgf%
i WWWWWWWMWWW N WWWWMWWMMWMWWW
4 15
1 16
[
1 e 7, 2l 50 1l o mmfmu Zil il
Feguency g ey
Sporton International Inc. (Kunshan) Page Number 1 C39 of C45

TEL : +86-512-57900158
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Pol. Horizontal Vertical
Level (dBuV/m) Date: 2023-09-02 @ Level (dBuVim) Date: 2023-09-02
! g
0. 00
FCC PART 15C FCC PART 15C|
0 | 500 J
A0, 00—
400
5 B
6 2001 3 .
7 et 304
3 it i e g2 MWWWWMW
2 w W Gl 209 /le/f’(
Peak 100 4 100
QP ' Y
0. 400
30 100 200 300 400, 500. 600. 700 800. 900. 1000 30100 200 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (Hz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m  dB dBuv/m dBuv dB/m dB dB  cm deg MHz dBuv/m  dB dBuV/m dBuwv dB/m d8 dB  m deg
1 150.28 19.74 -13.76 43.59 32.27 17.82 1.7 3132  ---  --- Peak 1 ISL.25 23.56 -19.94 43.50 36.13 16.97 1.78 31.32 ---  --- Peak
2 222.86 26.56 -19.44 46.88 49.17 15.57 2.17 31.35  ---  --- Pesk 2 221,69 25.53 -20.47 46.06 39.24 15.47 2.17 31.35 ---  --- Peak
3 275.41 23.98 -22.02 46.88 33.97 19.89 2.42 3150 ---  --- Peak 3 286.08 28.21 -17.79 46.00 38.26 19.84 2.47 31.56 ---  --- Peak
4 344,28 2429 -21.71 46.00 32.77 20.46 2.71 31.65 ---  --- peak 4 344.28 29.40 -16.68 46.08 37.88 20.46 2.71 31.65 ---  --- Peak
5 398.6@ 29.93 -16.87 46.00 36.40 21.85 2.92 31.24 - - Peak 5 394.72 31.77 -14.23 46.08 38.39 21.75 2.98 31.27 ---  --- Peak
6  445.16 28.35 -17.65 46.08 33.69 22.85 3.07 31.26 ---  --- Peak 6 442.25 32.84 -13.16 46.08 38.5 22.79 3.86 3126 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number 1 C40 of C45

TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Mode Band Edge - L

2400-2483.5_802.11n HT40_CH09_2452MHz& LTE Band 14 BW=5M

ANT
Pol. Horizontal Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
f S i IS
(il i
Y w.‘ Aol . J I ) WWW“W
48 48 M
Peak
33 35
163 163
M 3. 216 1388, 4, Ll 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 132495 55.07 74.00 -18.93 39.40 32.10 8.55 30.98 6.0 108 351 PEAK 1 250,00 105,68 ----vv -=n-m- 89.20 32.40 5.89 30.89 6.00 108 351 PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 s !
83 83
(il ]
FCC PART 15C (AVG) FCC PART15C (AVG)
“ 1 WMJ e ——
Av
g 33 35
163 163
M 3. 216 1388, i, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 238590 44,02 S4.00 9.9 27.74 3237 B.86 30.95 6.00 0@ 351 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
115200 95,96 ----nm =oeee- 7950 31240 899 3090 6.00 100 351 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Horizontal Fundamental

Ll )

1138

\, FCCPART15C]

44

Peak Blank
18

163

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 48530 6142 74.00 -12.58 45.02 32.40 0.88 30.88 600 1@ 351 PEMK

Ll )

1138

., FCC PART15C (AV),

Avg Blank

0 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 48,5 50.68 54.00 -1.32 3428 32.40 .88 30.83 6.00 0@ 351 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C42 of C45
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Mode Band Edge - L

2400-2483.5_802.11n HT40_CH09_2452MHz& LTE Band 14 BW=5M

ANT
Pol. Vertical Fundamental
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 a5
f EIES i S
(il i
1
atsaedh ETNTATRTI T Iy i gt i et
448 - 48
Peak
33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 137.5 5513 74.00 -18.67 38.96 32.34 8.76 30.95 6.0 108 6L PEA 1 U500 99,01 ---eev oomeee B2.61 3240 5.9 30.9% 6.00 100 Bl PEAK
11nLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
915 a5 1
83 83
(il ]
FCC PART 15 (AVG) FCC PART15C (AVG)
Av N
g 33 35
163 163
M 3. 216 1388, 4, 0 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 2389.43 43.85 54.00-10.15 27.54 32,38 5.88 30.95 6.00 0@ 81 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
11500 89,37 ---eem woeeee 7297 1240 899 3090 600 108 8L AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920
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Pol. Vertical Fundamental
Lol
1138
UL E——
M
# 1 FUPART

44

Peak Blank
18

163

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 483,60 56.28 74.00 -17.72 39.88 32.40 .88 30.88 6.0 0@ Bl PEMK

Ll )

1138

FCC PART15C (AV),

Avg Blank

0 5 164, 6. 8. 50
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
T M35 45,75 5400 -3.25 2935 32.40 .88 30.83 6.00 0@ 81 AVERAGE
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Pol. Horizontal Vertical
1‘.““mel(lIBu‘ﬂm) 0 Level (dBuVim)
1138 1134
18 5
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PARTH5C (AVG) FCC PART15C (AVG)
m ol
Peak P £ S A
W W g
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos Thos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MddmBan B BW B & B & o by Mdlmdwn B BN B & & & a g
1 49408 41.19 74.80 -32.81 60.45 3421 1208 65.50 0.00 --- PEAK 149400 39.99 74.00 -34.10 59.19 34.21 1.0 65.50 .80 ---  --- PEAC
1 735608 43.50 74.08 -30.48 57.56 35.80 15.11 6495 @.00 --- PEAK 1735608 42.98 74.00 -31.02 57.82 35.88 15.11 6495 8.0 - --- PEAC
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Appendix D. Duty Cycle Plots
Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 98.68 - - 10HZ
802.11g 98.10 - - 10HZ
802.11an HT20 98.15 - - 10HZ
802.11an HT40 94.92 0.948 1.055 1.1KHZ
802.11b
Spectrum [@
Ref Level 36,50 dBm  Offset 16.50 dB & RBW 10 MHz
o Att 30 dB @ SWT 30 ms @ VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.13 dB)
30 dBm 12.5928 ms
o . mM1[1] 19.68 dBm)
10 dBr
0 dem
-10 dBp
-20 dBfn
-30 dBm.
-40 dBm
50 dBm
-60 dBm
CF 2.412 GHz 691 pts 3.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 1.9145 ms 19.68 dBm
D2 Mi| 1 12,4261 ms -0.07 dB
D3 Mi| 1 12,5928 ms 0.13 dBb
Tr Ready CEECEEEE Vi
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802.11g

Spectrum n{?‘l

Ref Level 36,50 dBm Offset 16.50 dB & RBW 10 MHz

fo Att 30 de & SWT 10 ms & YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.17 dB
30 dBm 2.1000 ms

e - M1[1] 16.47 dBm
| 20 BB e e MWMfMWWWMMWAMWAAM 2.s)

10 dém

0 dbm

-10 dBm

-20 dem

-30 dem

-40 dBm

-50 dBm

-60 dBm
CF 2.412 GHz
Marker

691 pts

1.0 ms/

Type | Ref | Trc | X-value y-value | _Function |
M1 1 1.4362 ms 16.47 dBm
D2 M1 1 2.0565 ms 1.80 dB
D3] M1 1 2.1ms -0.17 dB

Function Result |

il | Ready  WRENNRENY W6

802.11an HT20

Spectrum n{?‘l

Ref Level 36,50 dBm Offset 16.50 dB & RBW 10 MHz

fo Att 30 de & SWT Sms & VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.39 dB
30 dBm 1.96282 ms

M1[1] 15.19 dBm
20 dBm o

10 dém

0 dbm

-10 dBm

-20 dem

-30 dem

-40 dBm

-50 dBm

-60 dBm
CF 2.412 GHz
Marker

691 pts

500.0 ps/

Type | Ref | Trc | X-value y-value | _Function |
M1 1 414.49 ps 15.19 dBm
D2 M1 1 1.92609 ms 1.85 dB
D3] M1 1 1.96232 ms 0.39 dB

]T | Ready

Function Result |

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2APJ4-SLM920

Page Number : D-2 of D3



seorron as. FCC RF Test Report

Report No. :

FR372609C

802.11 an HT 40

Spectrum

(=)

Ref Level 36,50 dBm
f Att
SGL

Offset 16.50 dB & RBW
30 de & SWT

Sms &

10 MHz

YBW 10 MHz

@ 1Pk Max

30 dBm

D3[1] 0.01 dB

20 dBm

998.55 ps

M1[1] 11.19 dBm

Faprrmarin prbinrf
10 dem

762.32 ps

[

At A A A

/\J/'«-J

0 dbm

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 2.422 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value

y-value |

Function | Function Result |

M1 1

762,32 ps

11.19 dBém

D2, mM1| 1|
D3| Mi| 1

947.83 s
008.55 s

1.49 dB |
-0.01 dB

Ready BRRRRRRRE i
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